IN= T 97

LSZ-B891 : PARTS BOOK
TEILEKATALOG

' LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS

1ARGTARERSE IV
1R AREE S BTV I 2

SINGLE NEEDLE UNISON FEED LOCK STITCHER
SINGLE NEEDLE UNISON FEED LOCK STITCHER WITH THREAD TRIMMER

EINNADEL-STEPPSTICHMASCHINE MIT DREIFACHTRANSPORT
EINNADEL-STEPPSTICHMASCHINE MIT DREIFACHTRANSPORT UND
FADENABSCHNEIDER

PIQUEUSE POINT NOUE - 1 AIGUILLE - TRIPLE ENTRAINEMENT
PIQUEUSE POINT NOUE - 1 AIGUILLE - TRIPLE ENTRAINEMENT COUPE-FILS

UNA AGUJA TRIPLE ARRASTRE
UNA AGUJA TRIPLE ARRASTRE CON CORTAHILOS




A % v % — K /Standard 41 [ Thread trimmer

BROTHER INDUSTRIES, LTD. BROTHER INDUSTRIES, LTD.

e LS2-B891-005 - e LS2-B891-705 o

MADE IN JAPAN MADE IN JAPAN




IS—Y Ty ZHBICELT

1. ZOXKI. 1998F5BNDF— R ICEDVWTERENELHDTT,

2. BpSRiz FEL LICRREIEE S W3 BEYH N £T,

3. MEMNTHIRT 28BS, | THEETRLTSYET,

g R

ALEHEE 1 Q. aFERTHEE ............... 25
B. EEREE ... 5 R.$mBEBER ..., 27
C. E®KFBEE ... 7 S.HRERFE ... 29
D.$TIZEAR .................. 7 T REBEXBEFR ... 29
E.HRIBAMR ... 9 U. REIUBBIR(-705) .............. 31
FOEURBM®R .o 11 V.RIBFRME . 33
G. BT EFBERFR ... 13 W.beEH X1 v FEFHR(E705) ....... 35
H. SRR .. 15 X. FERA v FRUR(ET05) ....... 35
). ¥E FRIEERR (-705) ........ 15 Y. ZERMR(705) ... 37
K. EEOBMR ...l 17 AARITIFII-2BR ‘
L3RR ... e 19 (705) ooocmeeerimnneeee 37
M. S — SBEE 21 Z.EREE 39
N2 4 g 5 15 5 BHR (705) ..... 51 Wa.  BESAN 41
b heHia I TEE ... 23 -1 P 42



ii

z =

o

Notes for using this parts book

. This book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

. This book was prepared based on information available in May 1998.

Parts are subject to changes in design without prior notice.

o -
1

. Parts supplied as complete assemblies are circled by adotted line ! _____.

CONTENTS
. Machinebody ....................... 1 Q. Vertical shaft and lower shaft
. Upper shaft mechanism ............... 5 MECRANISM ..ot
. Upper shaft and thread take-up R. Lubrication ..........................
mechanism ......... ... ............. 7 S. Bobbinwinder mechanism ............
. Needle bar rocking mechanism ........ 7 T. Tension release mechanism ...........
. Presser foot mechanism .............. 9 U. Thread trimmer mechanism (-705) .....
. Feed mechanism TR " V. Threadtension .......................
. Presser foot lifter mechanism .......... 13 W . Knee switch mechanisnﬁ (-705) .........
. Quick reverse mechanism ............. 15 X. Manual switch mechanism (-705) ......
. Alternating presser foot lifter _ Y . Air pressure mechanism (-705) .........
mechanism (705) .....oeeeeinnnnn 1> AA . Presser foot actuator mechanism
. Upper feed mechanism ............... 17 C705) .
. Feed shaft mechanism ................ 19 Z. ACCesSOries ..........................
.Gaugeparts ... ... 21 Wa. Warninglabels ..................
. Quick reverse mechanism (-705) ....... 21 Index ...
. Rotary hook shaft timing mechanism ... 23

\_)



Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Mai 1998.

. Modelldnderungen sind vorbehalten.

gestrichelten Linie umrandet.

. Die Teile, die als kompletter Satz geliefert werden, sind mit einer .

INHALTSVERZEICHNIS

. Maschinengehduse ................... 1
. ObereWelle ......................... 5

. Obere Welle und

Fadenabnahmevorrichtung ........... 7
. Nadelstangenbetdtigung ............. 7
. Stoffdrickerfu3 ......... .. ... ...l 9
. Transportvorrichtung ................. 11
. Stoffhalterhebervorrichtung .......... 13
.Umkehr ... ... ...l 15
. Anhevevorrichtung des abhebenden
StoffdriickerfuBes(-705) .............. 15
Obertransportvorrichtung ............ 17
TransportWelle ...................... 19
Lehren ... ... . i 21
. Umkehr(-705) ..., 21
. Greifewellensynchronisation .......... 23

. ArmwellenUndGreifermechanismus

. Spannungsverminderungsvorrichtung

. Fadenabschneidevorrichtung (-705) .....
. Faderspannung ................ ...
. Knieschalter (-705) ....................
. manuelle Schaltvorrichtung (-705) ......
. Luftdruck (-705) ...

. StoffdriuckerfuBistellvorrichtung

(705) (o

. Warnschilder ..., ... i

Verzerzeichnis ..........coveiiiienan..

iii



iv

Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d'aprés les renseignements valables au mois de Mai 1998.
Les pieces peuvent étre sujettes a des modifications sans préavis. |
Les pieces fournies en tant qu'assemblages complets sont encadrées avec un trait

I o

L

. Corps dela machine

. Mécanisme de |'arbre supérieur

. Mécanisme de pied presseur
. Mécanisme de |'entrainement

. Mécanisme de leveur du pinceur

. Piéces du jauge

pointillé: |

TABLE DES MATIERES

. Mécanisme de "arbre supérieur et

releveur de fil

. Mécanisme de balancement de la barre

a aiguille

. Mécanisme de marche arriére rapide ..

. Mécanisme de levage du pied presseur

alternatif (-705)

. Mécanisme de |'entrainement

supérieur

. Mécanisme de |'arbre 2ntrainement

. Mécanisme de marche arriére rapide

(-705)

. Mécanisme de la minuterie de l'arbre du

crochet rotatif

1
13
15

15

17

<

. Mécanisme de |'axe de bras et de |'axe

ducrochetrotarif .................... 25
. Lubrification ......................... 27

Mécanisme dubobineur .......... .... 29
. Mécanisme de la lache de tension ...... 29
. Mécanisme de coupe-fil (-705) ......... 31
. Tensiondufil ... ... ... ...l 33
. Mécanisme de interrupteur de genou

(-705) ... 35
. Dispositif de commutateur manuel

(-705) ... 35
. Mécanisme de la pressiond’air (-705) .. 37
. Mécanisme d'activation du pied

presseur{(-705) ... ................... 37
. ACCESSOITes ... ... 39

Etiquettes d’avertissement ......... ... 4

Index ... ... 42



Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en mayo 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

p—————

punteada! ___! .

INDICE

. Cuerpodelamaquina ................ 1
. Mecanismo del eje superior ........... 5
. Mecanismo del arbol superior

ytrirahflos .......... ... ...l 7
. Mecanismo de oscilacién de la barra de

AOUJA .. 7
. Mecanismode laprensatela .......... 9
. Mecanismo de la alimentacién ........ 11
. Mecanismo del levantador de ménsula

detrabajo .......... ..o 13
. Mecanismo de la inversién répida ...... 15
. Mecanismo del levantador del

prensatelas alternativo (-705) ......... 15
. Mecanismo de la alimentracion

SUPEFIOr .. ..o iiieraaannnnns 17
. Mecanismo de la eje alimentacion ... .. 19
. Piezasde calibradores ................ 21

N . Mecanismo de la inversion rapida

(=705) oo e 21
. Mecanismo de sincronizacién del eje del

garfiogiratorio ................... ... 23

. Mecanismo del eje del cangrejoy eje de

latransmisiénsuperior ............... 25
. Lubricacién ... 27
. Mecanismo del devanador de

lacanilla ..........c i, 29
. Mecanismo relajador de tension ....... 29
. Mecanismo de ia cortaddra de hiros

(F705) o e 3N
. Tensiondelhilo .............. ... ... 33
. Mecanismo del conmutador de rodilla

(F705) (i 35
. Mecanismo de conmutacién manual

(F705) . i 35
. Mecanismo de la presién de aire

(-705) e 37
. Mecanismo del actuador del prensatelas

(-705) ..ttt 37
LACCESOMOS ..o e 39
. Etiquetas de advertencia .............. 41

13 Te [T 42



A . kB3R / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

118-891-050




A . ={EE3{% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE {qQTv Bl Ao NAME OF PARTS RV

1 $55560384 1|F219HITHED SUPPORT BAR

2 856022701 119714 TOP COVER

3 556022702 {leps vtz DIAL BUSHING, €D

4 150607009 1|da+328 RUBBER CAP, 32.8

5 555560229 15> Exhin- THREAD TAKE-UP COVER

6 $55560204 1|7+HEN +axs BOLT, SOCKET M4X6

7 §95831207 | - 1|e>¥HEFaa WASHER, PLAIN M 4

8 555560228 PR Pl T AWE SHEET PACKING

9 555530066 7|7+ F F5xi2 BOLT, SOCKET M5X12
<7RyFALrRGHE> < For setting the attachments >

10 §65527172 4|7+ 7K Iexs BOLT, SOCKET (CP) M&6X8

11 555527174 217 AN R AX10 BOLT, SOCKET M4X10

12 555531207 2les¥HxFaI4 WASHER, PLAINM 4

13 §55560002 1A T14% FACE PLATE

14 159150009 1id 44205 RUBBER CAP, 20.5

16 555560004 1z 100 OIL WICK, 100

17 $55560003 HEPEE NUVE S FACE PLATE PACKING

18 $95827177 2|7+ £ +5X18 BOLT, SOCKET M5X16

19 117936009 2|54t RUBBER CAP,9.4

20 555520218 1|3 4at RUBBER CAP

21 $55520161 1|\ 77F==F OIL WINDOW
<-005H > <For " -005" >

22 555560501 1|dat>14 RUBBER CAP, 14
<-705H > <For"” -705" >

24 555558040 PAVEESERT L SCREW, SM3.57X8

25 559530025 2|e>HHRFA35 WASHER, PLAINL3.5
<-0058 > <For " -005" >

26 159150009 1{dat>205 RUBBER CAP, 20.5

27 142743009 1|d4at278 RUBBER CAP, 27.5

28 559560501 1T batr14 RUBBER CAP, 14

29 142374100 2HrS17voa DRY BUSHING

30 555560357 1jp¢14 7 PIPE

31 140063001 IRV AVE < DOWEL PIN

32 153132000 1\FrOQrF2—-7 NYLON TUBE

33 140063001 EVVE 4<% DOWELPIN

34 104821009 113444105 RUBBER CAP, 10.5

35 555530046 1|+ 2a48x6 SCREW, TRUSS M4X6

36 §585531207 NesH¥HErF1I4 WASHER, PLAIN M 4

37 556023801 1\ o1 SLIDE PLATE, F

38 $57021401 VR EIALS SPRING

39 §55537229 1IF7FoHR T84 BOLT,SOCKET {CN) M4X5

40 559538023 LR EFIW AL STOPPER

41 $55558040 2|12 X % 3.57%8 SCREW, SM3.57X8

42 $55C60358 1|NYFY 712732 UPPER COVER ASSY, BED

43 555560359 SR AT E - DAV E B SHEET PACKING, BED

44 $59530075 10| 7+ £ ~axs BOLT, SOCKET, M4X8

45 105113001 1| xxv1270 SCREW, SM12.70

46 105215001 200 % PACKING

47 555560357 15107 PIPE

118-891-050



A . FE{EEER / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

118-891-050



A . Z1ABIR / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE [qTv T NAME OF PARTS RV
48 $55560371 | 1|€=—sst1 7120 TUBE, 120
49 555560364 | 1|~y k7T 6 OIL CAP, BED
50 140518001 | 1] x237.04 SCREW, SM7.94
51 081007070 | 1|ov > 567 O RING, P7
52 $SSS60385 | 1]~k Fi— kA% 2 BELT GUARD SET
52-1 556038501 | 1|~k #i— KL BELT GUARD, L
52-2 $56038502 | 1|~k #— pRY & BELT GUARD ASSY, R
52-2-1 $55539159 | 1]k 5xasxs SCREW, TRUSS M5X8
53 $55528138 | 4|77 #n rexto0 BOLT, SOCKET M6X 10
54 $55510599 | 4|eswHrzacme WASHER, PLAIN M 6
<-705[ > <For”-705"> 77T o
55 555537288 | 1|k 5z q4xs SCREW, TRUSS M4X5
56 $55516287 | 2|es¥#2Fams WASHER, PLAINMS ] o
57 $55539159 | 2|k 5z asxs SCREW, TRUSS M5X8
<-7058> <For " -705">
58 $55535495 |  1[rsvavssyrge SYNCHRONIZER HOLDER BAR
59 55101520 | 2|32+ r5s9s NUT, 3 $M5.95
118-891-050



B . L ##B8{% / Upper shaft mechanism / Obere Welle / Mécanisme de | arbre supérieur

{ Mecanismo del eje superior

29 29
Ly
26-1 23
18
< -005H / For " -005" >
= 22—
N |
A _"‘\:/
118-891-109



B . L#BE{#% / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur
/Mecanismo del eje superior

REF.NO. CODE Q7Y B NAME OF PARTS RMVY
1 555560007 1724 UPPER SHAFT
2 $S5560015 122923 vHA CRANK MOTION CAM
3 5$55511031 IR R v AV BEARING, UPPER SHAFT
4 555518607 1|3 4 % 27.14X16 SCREW, SM7.14X16
5 $S5527172 1|7+ 47+ 268 BOLT, SOCKET {CP) M6X8
6 555530066 2|7 F A b5XI2 BOLT, SOCKET M5X12
7 $55535999 1|79 7+ 5 6%6 BOLT, SOCKET (CP} M6X6
8 S55560011 I AS-BPR BALANCER
9 555528027 17+ K 38X12 BOLT, SOCKET (CP) M8X 12
10 555560009 1525 2BRAS—M BR-COLLAR, M UPPER SHAFT
11 S$55527172 217 F 4 Z6X8 BOLT, SOCKET (CP) M6X8
12 555560010 Iy /P2 BEARING
13 $55560223 1lrbvxn5— COLLAR, BOBBIN WINDER
14 $55535999 2|7+ 7K EeX6 BOLT, SOCKET (CP) Mi&6X6
15 555560224 19N F-U2 32 UPPER BELT PULLEY ASSY
16 $55560225 1|7+ bk Hex12 BOLT, SOCKET (CP) M6X12
17 555528043 1|7+ 7 26x10 BOLT, SOCKET (CP) M6X10
18 555560008 1197 7BRAZ—B BR-COLLAR, B UPPER SHAFT
19 555560013 1| r A7C20 RETAINING RING, C20
20 555527172 2|7+ 7K I6X8 BOLT, SOCKET (CP) M6X8
21 555560014 1Ix7PY T BEARING
22 S$S5560226 1NNEAZT 9N TIMING BELT
23 $55560231 1|7—1u- PULLEY
24 555960225 1|7+ hH6x12 BOLT, SOCKET (CP) M&6X12
25 555528043 1|P+o+36X10 BOLT, SOCKET (CP) M6X10
<-7058 > <For” -705" >
26-1 §55560233 1fevuaoT SCALERING, T
<-0058 > <For " -005" >
26-2 555560500 1oy SCALE RING
27 55510566 1|k %48 26.35X5.5 BOLT, SOCKET (CP) 5SM6.35X5.5
28 555537031 114532 v6x16 SCREW, FLAT M6X16
29 $55537028 T¥FHR WASHER
118-891-109



C . L&k - K¥FES{R / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung
/ Mécanisme de |"arbre supérieur et releveur de fil / Mecanismo del arbol superior y trirahilos

i — — —— — i, — — — — | i |t | i, e,

S
118-891-106
D . §1EIZEIES{R / Needle bar rocking mechanism / Nadelstangenbetétigung
/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacidn de la barra de aguja
!

|
@/@

2 — QTR

118-891-115



C. L #8-XFPES{R / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung

/ Mécanisme de I"arbre supérieur et releveur de fil / Mecanismo del 4rbol superior y trirahilos

REF.NO. CODE  [aTy ELxo NAME OF PARTS RV

1 $55560018 17rErE 280 THREAD TAKE-UP PIN BUSHING
2 $55560116 1|7+ oK 358 BOLT, SOCKET (CP) M5X8

3 $SSC60040 LNEAVE: B RV D - THREAD TAKE-UP LEVER ASSY
3-1 555560022 1nIEg7Z227 CRANK, 90

3-2 555560023 1IR3 73-70VF7 % NEEDLE BAR CRANK ROD ASSY
3-2-1 $55560024 2|RFY BEARING

33 $55560041 AV E R K NEEDLE CLAMP

3-4 555537134 15 3ax10 SCREW, M4X10

3-5 555560016 1z Err17% THREAD TAKE-UP ASSY

3-6 $55537046 HFENpl) T8 BEARING, S THREAD TAKE-UP
3-7 $56537047 1|FrELRFPYLTL BEARING, L THREAD TAKE-UP
3-8 $55560019 1fFrErHyyT THREAD TAKE-UP SUPPORT

39 $S5537053 pd =R A AT NEEDLE BEARING

3-10 $55560020 2|7 YT UL SUPPORT RING, THREAD TAKE-UP
3-11 555560021 1|7rErygTae SUPPORT SCREW, THREAD TAKE-UP
3-12 $55537051 2|17 EXTY v — WASHER, THREAD TAKE-UP

3-13 555537585 11z a+v b4 NUT

4 555560017 1|7y iy THREAD TAKE-UP PIN

5 $55560116 1|7+ # 35x8 BOLT, SOCKET (CP) M5X8

6 555560042 AV R £ A d SLIDE BLOCK, NEEDLE CLAMP
118-891-106
D. $t#E3EEIRI{R / Needle bar rocking mechanism / Nadelstangenbetatigung

/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja
REF.NO. CODE Q'TY Eeatdg NAME OF PARTS RM

1 55560043 | 1|x % BUSHING

2 555560081 1| ®IF BUSHING, F

3 555560028 ISEAVE: Sr N o e NEEDLE BAR BRACKET ASSY

4 556002803 1\775ubydn RUBBER

5 §55560044 VYRS EXTFIL—H NEEDLE CLAMP GUIDE RAIL

6 §55537112 2|3 A% Y3X6 SCREW, M3X6

7 555560026 IAAY Ei3v] NEEDLE BAR

8 140553102 1FaewvyxbA3xT318 SET SCREW, SM3.18

9 151594001 UK FPoFA NEEDLE BAR THREAD GUIDE

15 555560039 PAVAU N S e B s R i COLLAR

16 555527177 2|7+ KL b5X16 BOLT, SOCKET M5X16

17 $55590625 2183 ¥Hx25 WASHER, SPRING 2-5

18 116920001 20500y RSAMY LY THRUST RING

19 555560214 1Moot UL25yRYE UPPER FEED CONNECTING ROD
20 $55528076 1|7+ H b6x18 BOLT, SOCKET, M6X8

22 555560215 ot o)Lorvds CONNECTING LEVER, UPPER FEED
23 $55528076 1{7F+HELF6x18 BOLT, SOCKET, M6X8

24 S55C60217 W22 )Lrirvyy i UPPER FEED CONNECTION ASSY
24-1 S07333001 o Fiea7s OIL FEEDING PIPE, S

26 555517047 2| % T7.14X85 SHOULDER SCREW, SM7.14X8.5
27 $55517095 2|+ AJES RETAINING RING, E8

28 555560218 1= 7170 TUBE, 250

29 SSS5F0148 17T k3X18 FELT, 3X18

30 5585560219 1|2 170 OIL WICK, 300

31 $55530750 tryvwaneF FASTENING BAND

32 555560079 1|daee RUBBER CAP

33 145646022 113 & 2nuDexiz NEEDLE, DPX17 (#22)

34 555960034 tez=nss1 7110 OILTUBE, 110

35 555560032 1|23 450 OIL WICK, 450
118-891-115



E . # TR / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

118-891-201




E. #TRA{%/Presser foot mechanism /Stoffdriickerfu / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY X NAME OF PARTS RMVY
1 555560161 NAYITPH T2 A20A P-FOOT LIFTER SHAFT BUSH, A
2 148197000 HEZEF S AL L PN SPREADER SHAFT BUSH, R
3 555560162 AT 7HFT2220C P-FOOT LIFTER SHAFT BUSH, C
4 146539000 17074501 FEED SHAFT BUSH, L
5 S55560055 HAHIHRI 220 PRESSER BAR BUSHING
6 $55860116 1|7+ %% is5x8 BOLT, SOCKET (CP) M5X8
7 555560069 AV TFIAEVHd v PRESSER ADJUSTING DIAL
8 555560070 1Ay IFIrEy 1473 PRESSER ADJUSTING PLATE ASSY
9 $S5560077 1Ay TFavevrsa27I0t FELT, PRESSER ADJUSTING PLATE
10 555560076 UEERE VI EELD, PIN
11 555511426 Tk X7E7 _ RETAINING RING, E7
12 555560156 1NAHITTPHFLLrY 73 P-FOOT LIFTER CONNECTION ASSY
12-1 556015601 WAHITFHFL L5 UF P-FOOT LIFTER CONNECTION, F
12-2 556015602 21 A IFHFLYAEN P-FQOT LIFTER CONNECTION BUSH
13 555560157 1|32 250 OIL WICK, 250 ; E“)?
14 $55560158 | 1[t#zreLurvers PIN ot pphecl fﬂ)‘m
15 $55528043 | 1|7+ o E16x10 BOLT, SOCKET (CP) M6X10 gx fort poer & A
16 555560053 |y bAHTES OUTER PRESSER BAR 5—
17 555560074 HRE o s FAS- 727 SHAFT, PRESSER BAR SPRING W/W e
18 555560073 HAHTHRY 1 294D SPRING SUPPORT, D
19 $55560075 MAHTHEY R PRESSER SPRING
20 555560071 MNAH TR 2hT— COLLAR
21 555560072 RES 3 VAL B o SPRING SUPPORT, U
22 $S5513060 2(RF T E3X8 PIN, SPRING 3X8
23 §56531094 11 r X785 RETAINING RING, ES
24 555560155 WA TFHrS» PRESSER BAR LIFTER SHAFT
25 146581001 2|1V bhHs - SET SCREW COLLAR
26 014760622 2[FPF+ A 2U595 SET SCREW, SOCKET SM5.95
27 555560380 1|7 asFu KNEE LIFTER ARM, U
28 555528031 1|7+ K1 rex1a BOLT, SOCKET M&X14
29 §55560163 TFHTFHyFursz SPRING ,
30 555560378 HeFPHLL A YRS R K-LIFTER CONNECTING BAR ASSY
30-1 $S6037801 HeFPHF L vEy KNEE LIFTER CONNECTING BAR
30-2 555530203 2V o%-n LINK BALL
30-3 555511412 2|FY b NUT
30-4 $55528578 2Nz HH 226 WASHER, SPRING 2-6
31 $55560165 t|#HITFHFH LB PRESSER BAR LIFTER CAM, B
32 $55534323 1|7+ 4K +5x18 BOLT, SOCKET M5X18
33 555560164 1|FHTF7HFH LA PRESSER BAR LIFTER CAM, A
34 555560170 1]4> %2595 SHOULDER SCREW, SM5.95
35 025060332 1ESYHR¥16 WASHER, PLAIN LG
36 555558047 MN#+3279v—8 WASHER, WAVE 8
37 555B34025 MNesvHxdrs WASHER, PLAINLE
38 555560166 HABIFHFEY PRESSER LIFTER BAR
39 §55511430 1lLrn—==xy LEVER GRIP
40 555C60379 1EHFTPryey 3 KNEE LIFTER SHAFT ASSY
40-1 555560379 e FPHYy KNEE LIFTER SHAFT
40-2 516290001 1|=— FAO—5—ax198 NEEDLE ROLLER, 4X19.8
41 §55528208 1{ b A7E10 RETAINING RING, E10
42 555560381 1\e¥ 749 FD KNEE LIFTER ARM, D
43 555534323 1|7+ #uL ksxig BOLT, SOCKET M5X18
44 555530804 1332+ v 6 NUT, 3 M6
45 555560159 1M=z=-FiOo—3>5x298 NEEDLE ROLLER, 5X29.8
118-891-201

10



F . 3% 1) Bif# / Feed mechanism / Transportvorrichtung / Mécanisme de I’entrainement

/ Mecanismo de la alimentacién

<

45 %\,

i1

118-891-202

Ny



F. %" B{% / Feed mechanism / Transportvarrichtung / Mécanisme de I'entrainement
/ Mecanismo de la alimentacién

REF.NO. CODE |aQTY L Aq NAME OF PARTS RV
1 555560186 1A UFaALy 41 VLU FEED ADJUSTING DIAL, U
2 $38284001 137 UFIoL IR FEED ADJUSTING SCREW
3 555510812 1|3 X %4.76X19 SCREW, SM4.76X19
4 142746002 1| AFVI1EFHT SUPPORT PLATE
5 $55518420 1ioU >~ %10 ORING, 10
(] 145502001 1fJAFVLIFEXAE POSITIONING PIN
7 100328001 1AZWNAFF AL INF SPRING
<-7058H > <For"”-705 ">
8 $55560187 Ao UFaseyd1sviD FEED ADJUSTING DiAL, D
9 $38284001 HEFVEENAVES) FEED ADJUSTING SCREW
10 555510812 1132 4 237476X19 SCREW, SM4.76X19
11 142746002 1| AFV 123U SUPPORT PLATE
12 555518420 floJ=%10 O RING, 10
13 145502001 1AFRVAFFAE POSITIONING PIN
14 100328001 ARV AFXFAEL /R SPRING
15 555560192 1|20 4-23 CYLINDER ASSY
15-1 $S6019201 1) ad— CYLINDER
15-2 $56019202 IVESS JOINT
15-3 556012303 1|81 Lt — SILENSOR
16 555560198 1 ez =it 7770 TUBE, 770
17 5§55560191 (NS -l RV O PC-CYLINDERSETTING PLATE
<-705H > <For”-705">
18 §55531021 2{7+EN X6 BOLT, SOCKET M6X16
19 §55528578 2| FxYHEX2-6 WASHER, SPRING 2-6
20 $55528058 1| 7FHRIr6x12 BOLT, SOCKET M6X12
21 §55530804 t3zrv e NUT, 3 M6
22 555518065 4|7 FFIL k5X14 BOLT, SOCKET M5X14
23 555590625 AN ¥FHR25 WASHER, SPRING 2-5
24 $55560340 1) o BACK CYLINDER
25 555560346 2|V d—nvavlL—Jb GUIDE RAIL
26 $858527177 4|7+ KN k5X16 BOLT, SOCKET M5X16
27 555590625 A2 T H 225 WASHER, SPRING 2-5
28 55560350 1By U d-Frr1E CYLINDER GUIDEPIN, B
29 555560230 NUPeF L EL R SPRING
30 §55560213 1|7+ EZ10X10 BOLT, SOCKET (FT) M10X10
31 555560341 1|10 =0 OILSEAL
32 555560212 A 12— OILSEAL
33 555560344 PARAWE NI IE- e B R SLIDE BLOCK
34 555560347 1|=—FaO-57x224 NEEDLE ROLLER, 7X22.4
35 555560188 A7 UFIsR YT FEED ADJUSTING ARM
36 555560189 MNA2BFaseyaTES PIN
37 §58527172 17>+ 7H 26X8 BOLT, SOCKET (CP) M6X8
38 $55560190 HFEIaavys Tz SPRING
39 $55560194 1A VFIA eV HdNL~ FEED ADJUSTING LEVER
40 555560195 1|==FAO—56X25 NEEDLE ROLLER, 6X25
41 §55560115 1|Fayevds) 7 LINKPIN, B
42 555518028 2| PF K I5%5 BOLT, SOCKET (CP) M5X5
43 $55537008 1| > asx25 SCREW, M5X25
44 555560196 ligvVvFanevi4Y FEED ADJUSTING CONNECTION
45 555560348 Jpprurg-gnv CONNECTING BLOCK, B-CYLINDER
46 555560351 1] b 6X20 BOLT, M6X20
47 555560349 1By —-Hwpr ¥y PIN SCREW
48 555560342 RVAS A BARVIFE. e As-3 SPRING
118-891-202

12



G . # I L5 B3R / Presser foot lifter mecanism / Stoffhalterhervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

<-005H4 / For " -005" >

32

¢

N
D

118-891-204
13



G. 38T 4 BB / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur/Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE QTY ErAq NAME OF PARTS RMY
1 $55560120 1upFI e 7 X 2ILF UD-ADJUSTING SHAFT BUSH, F
2 555560081 HEEI: BUSHING, F
3 555560126 t|co% 1 v DIAL, CD
4 555560127 HGEER ISP DIAL CAM, CD
5 558560128 1|CcDHE ¥ E DIAL PIN, CD
6 §55551917 1|cosv %A SPRING, A
7 §55551392 1| kXK 3437X6.3 SET SCREW, {CP) SM4.37X6.3
8 555560107 1lupx U AT HAL T SUPPORT PIN
9 555560116 1|7+ 74+ 35X8 BOLT, SOCKET (CP) M5X8
10 555560103 1jupF Ao Y41 ADJUSTING BRACKET, UD
11 555527170 2|7+ oH 35X BOLT, SOCKET {CP} M5X6
12 $55560109 1upF AV d1H5— ADJUSTING BRACKET COLLAR, UD
13 $55530066 {7 FH N b5x12 BOLT, SOCKET M5X12
14 555590625 TRz HR2-5 WASHER, SPRING 2-5
15 555528563 1|7 +#KI +5%8 BOLT, SOCKET M5X8
16 555590625 1718 H%x2-5 WASHER, SPRING 2-5
17 $55560114 PACEE PR N E RV IS/ §: LINK, B
18 555560115 20wy g1 7BE LINK PiN, B
19 $55527170 2|74 K 35x6 BOLT, SOCKET (€P) M5X6
20 555560106 2{upF ALy I AT — ADJUSTING SHAFT COLLAR, UD
21 555518028 2{PF7HEESXS BOLT, SOCKET (CP) M5X5
22 555560129 1l diLe o i CONNECTING LEVER ASSY, CD
22-1 SS6012901 1lcob ey s CONNECTING LEVER, CD
22-2 $S6012902 tcpb oy ghv s PIN, CD
23 §55528076 1|7+ K F6X18 BOLT, SOCKET, M6X8
24 $55560122 VD E =Rk AV ADIJUSTING SHAFT, UD
25 §55560117 N ES P RATE - Ay X ok - SUPPORT PLATE, STOPPER
26 555527174 217 F 8 ) baxio BOLT, SOCKET M4X10
27 $55531208 {2 Y HF2-4 WASHER, SPRING 2-4
28 555517059 HAFUFmsay SUPPORT SCREW
29 555560125 1|cp/s B SPRING, B
30 555560130 ES L SPRING HOOK
31 555528070 1333+ v +8 NUT, 3 M8

<-0054H > <For " -005" >

32 555518349 2\ 7FHE N b 3X6 BOLT, SOCKET M3X6
118-891-204

14



H . HERRIR / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
{ Mecanismo de la inversion rapida

118-891-205
. XH BB RER (-705) / Alternating presser foot lifter mechanism (-705)
/ Anhevevorrichtung des abhebenden Stoffdrickerfui3es (-705)

/ Mécanisme de levage de levage du pied pied presseur alternatif (-705)
/ Mecanismo del levantador del prensatelas alternativo (-705)

\
S

\

%

118-891-207




H. W% B81% / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de la inversién rapida

REF.NO. CODE |qTy EL AT NAME OF PARTS Y |
1 555560203 HNAZTLRA LI REVERSE STITCHING LEVER SHAFT
2 555517095 1| r A7E8 RETAINING RING, E8
3 025100132 1les¥Hx 3710 WASHER, PLAINS 10
4 147504201 11a2¥ WASHER
5 555560204 3(7FFIbaxs BOLT, SOCKET M4X6
6 S07375001 HATIRTLN—FHITNE SPRING
7 S07374109 THhToR 1L — REVERSE STITCHING LEVER
<-005H > <fFor”.005"> ] o
8 S07384001 11 AT RALRN—r % REVERSE STITCHING LEVER PLATE
9 100511003 1 xxTaae SCREW, SM4.76
118-891-205
1. XEHE LR EEBRE (-705) / Alternating presser foot lifter mechanism (-705)
{ Anhevevorrichtung des abhebenden StoffdrickerfuBes (-705)
/ Mécanisme de levage du pied presseur alternatif (-705)
{ Mecanismo del levantador del prensatelas alternativo (-705)
REF.NO. CODE QTY = & NAME OF PARTS rRM|
1 555538136 1|7+ 74K Zaxa BOLT, SOCKET {CP) M4X4a
2 555560124 1]POTA -~ % POTENTIOMETER ASSY
3 555560132 1{POTA—Z—FUVIFr 12 SETTING PLATE, POT-METER
4 555560204 1]F7FFEI +axe BOLT, SOCKET M4X6
5 555531207 les¥HarFIra WASHER, PLAIN M 4
6 $55560123 I PU PR B CYLINDER ASSY
-1 556012301 HIVANVE & CYLINDER
6-2 $S6012302 1RV ESS JOINT
6-3 556012303 1119 — SILENSOR
7 556012304 217+ # I h3X45 BOLT, SOCKET M3X45
8 555560121 1T 7—-Fz2—-71000 AIR TUBE, 1000
9 555560131 1ebryeryan KNUCKLE
118-891-207

16



K . 3%+ BB{% / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de |’entrainement supérieur / Mecanismo de la alimentracién superior

Yo =)
-
‘5\
=

—29

118-891-206
17



K. Li%¢) Ef&k / Upper feed mechanism/ Obertransportverrichtung

/ Mécanisme de ['entrainement supérieur / Mecanismo de la alimentracién superior

REF.NOQ. CODE QTY = 24 NAME OF PARTS RM)
1 555560081 11 A% 0LF BUSHING, F
2 555560082 1| A48 BUSHING, B
3 555560099 1|+ FHTUDH L INNER PRESSER CAM, UD
4 558527172 2|7+ HEIEX8 BOLT, SOCKET (CP) M&X8
5 555560101 1|Fh4+4TUDAY K INNER PRESSER ROD, UD
6 555560100 == FaxTYLs NEEDLE BEARING
7 $55560113 HEETRYEEPEE LINK, A
8 555560102 1jupRY FE- ROD PIN, UD
9 $55560083 NEEPLE ¥k CONNECTING LEVER
10 555534323 1|7+ W F5x18 BOLT, SOCKET M5X18
1 S55560084 HEEPEE 354 % PIN
12 5$55560106 2(UDFIAYEVVINT - ADIUSTING SHAFT COLLAR, UD
13 555518028 2|7#+ oK 35%5 BOLT, SOCKET (CP) M5X5
14 555560078 HEEPEZES SPONGE
15 $55560080 NEERY; SHAFT
16 $55531092 1|7+ RN kaxi12 BOLT, SOCKET M4X12
17 104450109 1|Tates RUBBER CAP, 8
18 555560057 1Ly CONNECTING PIN
19 $55560086 1|23 100 OILWICK, 100
20 555560065 N ER A AV, o) CONNECTION
21 $55560059 HE> p XY STOPPER CLAW
22 $8S560060 12z vsryra PRESSER CONNECTING PLATE
23 S55560056 1AHTEY L4y PRESSER BAR CONNECTION
24 $55560059 e Ay & STOPPER CLAW
25 585560064 1|7+ £ k3xs BOLT, SOCKET M3X5
26 555560056 AT Ry LY PRESSER BAR CONNECTION
27 555560059 i XY A STOPPER CLAW
28 555560064 1|7 FFI k35 BOLT, SOCKET M3X5
29 5$55560050 Ti+HAHITHRY INNER PRESSER BAR
30 555560057 L ryEs CONNECTING PIN
31 555560058 3o OILWICK, 25
32 555560063 1ZLrARTR27TY SHAFT, SLIDE BLOCK
33 555560062 1|7 Fahsa= SLIDE BLOCK
34 557814503 21708 b AT74 RETAINING RING, EXTERNAL 4
35 555560058 1|22 025 QILWICK, 25
36 555560061 1|ZLFArS STEADY PLATE
37 §55537136 2|3 asxi0 SCREW, M5X10
38 555560094 1le=—nrs1 775 OILTUBE, 75
39 512718000 35X ANTINE CHEMICAL FELT
40 555560079 N = RUBBERCAP
41 $55560086 1zz120 OILWICK, 120
42 555560085 1|z 100 OILWICK, 100
118-891-206

18



L. 3% Y #R84% / Feed shaft mechanism / Transport Welle / Mécanisme de |’arbre entrainement
/ Mecanismo de la eje alimentacidn

118-891-211
19



L. % 8ABE4R / Feed shaft mechanism / Transport Welle / Mécanisme de I'arbre entrainement
/Mecanismo de la eje alimentacion

REF.NO. CODE  |q7Y ExAg NAME OF PARTS RM
1 555560081 1|2 2LF BUSHING, F
2 $55560081 1|2 2 LF BUSHING, F
3 $55560322 Ao usoian FEED SHAFT BUSHING
4 555560320 1{Upsi# 2 2 LB UD-SHAFT BUSHING, B
5 $$$560321 1|45 Uso 2508 FEED SHAFT BUSHING, B
6 $55560324 A1 s—-n OIL SEAL
7 $55560324 1A10s—n OIL SEAL
8 $55560331 s —n OILSEAL
9 §55560313 HET P2 FEED SHAFT
10 $12718000 1l1rzangT0r CHEMICAL FELT
11 116920001 1 +o0T225A YL THRUST RING
12 $55560316 1A7unF FEED ARM
13 $55535034 2|7+ H N b 6x20 BOLT, SOCKET M6X20
14 $$5560310 HEX DY FE X FEED BRACKET ASSY
15 §55531094 2|+ A7E5 RETAINING RING, E5
16 $55560308 21470 K4 APYH 2 WASHER, PLAIN
17 $55518028 1|7+ 2% 15%5 BOLT, SOCKET (CP) M5X5
18 $55560311 HEX DL EL$ PIN
19 555531094 1|k % 7Es RETAINING RING, E5
20 $55560308 2175 U RE 1Py H % WASHER, PLAIN
21 555560373 1 =—sreq 7200 TUBE, 200
22 $55560312 1]z 3300 OIL WICK, 300
23 §555F0148 1[7T ) F3X18 FELT, 3X18
24 $55515087 =Lt t FAHTA TUBE SUUPPORT, A
25 $55560204 1{7+ £ kaxe BOLT, SOCKET M4X6
26 555560317 1|42 Uupg <y 3 FEED CONNECTING ARM ASSY, UD
26-1 $56031701 1|7 JupdF N~ FEED CONNECTING ARM, UD
26-2 556031002 HETARY Fa=e” PIN
27 $55531094 2|k x7Es RETAINING RING, E5
28 555560308 2|22 U RHECPHEH WASHER, PLAIN
29 $55528068 1|7 +#H K 5x20 BOLT, SOCKET M5X20
30 $55560058 2{z2 225 OILWICK, 25 '
31 $55560079 136t RUBBER CAP
32 555560318 2|42 JupY o FEED LINK, UD
33 $55560343 (IO E TR SV, LY BACK CYLINDER CONNECTION
34 555560339 ogxrvvyLesrynyrsez LOWER FEED CONNECTING ROD ASSY
35 $55560337 IPZETIEIN LOWER FEED CAM
36 $55527172 217+ 7% 16x8 BOLT, SOCKET (CP) M6X8
37 $55560315 HETIPL LY FEED SHAFT ARM
38 $55528058 1|7+ %0 rexi2 BOLT, SOCKET M6X12
39 555560338 HPEEXDIPL 21D, PIN
40 555531094 4|k A TE5 RETAINING RING, E5
41 555560308 4|2 U FELPHH % WASHER, PLAIN
42 555560314 1|~ 2 7E12 RETAINING RING, E12
43 555560106 1lupFantyssrsS-— ADJUSTING SHAFT COLLAR, UD
44 555518028 1|7+ %% 315x5 BOLT, SOCKET (CP) M5X5
45 $55560319 1|lupv s SHAFT, UD
46 512718000 1520700 CHEMICAL FELT
47 555560106 2|lupFaseysons— ADJUSTING SHAFT COLLAR, UD
48 555518028 2|7+ 4 K 35x5 BOLT, SOCKET (CP) M5X5
49 104450109 1|3ates RUBBER CAP, 8
50 555560335 HEXDINEFA FEED CAM, UD
51 555535999 2|7+ K 316X6 BOLT, SOCKET (CP) M6X6
52 555560336 HEXDI=PAS FEED ROD, UD
53 $55560315 1HASYTonF FEED SHAFT ARM
54 555528058 1|7+ F0 rex12 BOLT, SOCKET M6X12
55 555560338 2|lvat2uLryEs PIN
56 $55531094 2| r 2 7Es RETAINING RING, E5
57 555560308 kDRI T L WASHER, PLAIN
118-891-211

20



M. 4 — B3R / Gauge parts / Lehren / Piéces du jauge / Piezas de calibradores

3-1

*7L a8
/ OPTION PARTS ]

7 a 85
/ OPTION PARTS

73 L EE
/ OPTION PARTS

118-891-231

N. 741y 73y 7% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rapida (-705)

21

118-891-237

'\.J



M. 7 — B3R / Gauge parts/ Lehren / Piéces du jauge / Piezas de calibradores

REF.NO. CODE |qQTy ELdof NAME OF PARTS RVE

1-1 555560049 | 1|rnhavz INNER PRESSER FOOT

2 $55560048 | 1|73 #1 1 axs BOLT, SOCKET, M4X5

3-1 $SSS60051 |  1]v kA4 143 OUTER PRESSER FOOT ASSY

4 $55527174 | 1|73 kaxto BOLT, SOCKET M4X10

5 $55560234 |  1|nu 14 NEEDLE PLATE

6 558560235 2{% T 2 axs SCREW, FLAT M4X8

7 $55560236 |  1|no 1 sr SLIDE PLATE, R

8 $SSS60237 | 1|ho 4 &L SLIDE PLATE, L

9-1 §55560309 | 1|44y FEED DOG

10 062401012 | 2|+ ~=maxto SCREW, PAN M4X10

TR “ OPTION PARTS *

1-2 $SSS60400 |  1|#mtHTa INNER PRESSER FOOT, A

32 $SSS60410 | 1|v kA #T43A OUTER PRESSER FOOT ASSY, A

1-3 555560401 | 1|+ m 448 INNER PRESSERFOOT,B | |
33 $SSS60411 |  1]v k4w To s OUTER PRESSER FOOT ASSY, B

9-2 555560420 | 1|74 U/iA FEED DOG, A o
118-891-231

N. 747\ 7% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)
/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rapida (-705)

REF.NO. CODE |qTv B xq NAME OF PARTS RVY
1 $55560207 1Pl d—-Lbruyss CYLINDER CONNECTION ASSY
2 100511003 UPEERLN SCREW, SM4.76
3 149094001 NI/ ELNR= SOLENOID LEVERSTUD
4 501304001 1] %% V6.35X18 SCREW, SM6.35X18
5 149095001 R EE WASHER, PLAIN 6
b 555560205 M"Moverd—-4z CYLINDER ASSY
6-1 556020501 PR A CYLINDER
6-2 556019202 1| F JOINT
6-3 556012303 14— SILENSOR
7 555560202 HlzrP—F2—7700 AIRTUBE, 700
8 555560206 Mo d—trUvras CYLINDERSETTING PLATE
9 555535034 27+ 6X20 BOLT, SOCKET M6X20
10 §55528578 2\ x¥Hx2-6 WASHER, SPRING 2-6
11 $55560209 PR e Ve P KNUCKLE
12 $55530804 1|3va+vte NUT, 3 M6
13 §55518065 3|7+ # I b5X14 BOLT, SOCKET M5X14
14 555590625 3|1 xYHzx25 WASHER, SPRING 2-5
15 558530715 1v¥FEL COUPLING PIN
16 $55554839 2|k X7E4 RETAINING RING, E4
118-891-237

22



/ Mécanisme de la minuterie |"arbre du crochrt rotatif
/ Mecanismo de sincronizacién del ejedel garfio giratorio

. BYEA A 2 2 JB{% / Rotary hook shaft timing mechanism / Greifewellensynchronisation

MQ

-6V .
17 -t

23

118-891-302



P. <82 1 > J /R /Rotary hook shaft timing mechanism / Greifewellensynchronisation
/Mécanisme de la minuterie de I'arbre du crochet rotatif
/ Mecanismo de sincronizacién del eje del garfio giratorio

REF.NO. CODE |qQ'7TY ErAq NAME OF PARTS |
1 $55560242 HEES XL HORIZONTAL HOOK BASE, R
2 $55560295 1o Ry 22552400 BUSHING, U
3 $55560357 115107 PIPE
4 $07333001 HERS VLN s OIL FEEDING PIPE, S
5 555560267 S IPY) BEARING
6 $55560243 AL —I OIL SEAL
7 555560259 1+ 29¢28 RETAINING RING, C26
8 555560262 2lRFy Ly BEARING
9 555560263 B IPY BEARING
10 $55$60277 14—Fr—rg1re |PIN
11 $55560272 fle=—itqF35 TUBE, 35
12 $55560285 1|25 260 OIL WICK, 60
13 $55560253 UEEST ] HORIZONTAL HOOK SHAFT
14 $$5560290 1|ops 2 %4 —5 GEAR, S OP-SHAFT
15 555518028 2|7+ * 15x5 BOLT, SOCKET (CP) M5X5
16 $55560256 IEEST Y R GEAR, S
17 $55518028 2{FP+ 7 ¥ i5x5 BOLT, SOCKET (CP) M5X5
18 555560262 1|lxPusy BEARING
19 $$5560258 1hvsorismy OIL PAN, H-HOOK SHAFT
20 555537509 2|e 35 asxs SCREW, M5X6
21 $55560269 IPEPLE L LOWER SHAFT GEAR ASSY
22 $$5560270 IPEP T LD WASHER
23 555560267 S IPY) BEARING
24 $55560264 1o 2 U uBRAM S — LOWER SHAFT HOLDER, BR
25 555560266 1louss O RING
26 $55560243 1A 1ns—n OIL SEAL
27 $55537229 3|7+ o #3ax5 BOLT, SOCKET (CN) M4X5
28 $5$537210 3{4%5 % Uaxe SCREW, FLAT M4X6
29 $55560271 1|hv ke 1H5— COLLAR, H-HOOK
30 $55535034 1|7+ £ 1 F6x20 BOLT, SOCKET M6X20
31 555560281 HEEPL T OPENER SHAFT
32 $55560282 123280 OIL WICK, 80
33 142274009 1|d46tra2 RUBBER CAP, 4.2
34 555560288 1opFameyFrF1L =i ADJUSTING GUIDE RAIL, OP
35 $55560278 =T r—Faveyr ADJUSTING PIN, OPENER
36 $55560291 1|opEy—rars3 GEAR BASE ASSY, OP
37 $$5518420 1lou %10 O RING, 10
38 $55527170 217 F 4 # 315%X6 BOLT, SOCKET (CP) M5X6
39 $55560280 2|7+ o #23xe BOLT, SOCKET M3X6
40 555560260 HEFCETE LUBRICATION SHAFT
41 $55560246 NATELTAANRLY OIL TANK, H-HOOL BASE
42 $55560357 1517 PIPE
43 $55518349 1|7+ %I b3X6 BOLT, SOCKET M3X6
44 555560261 t|x2mass 40 LUBRICATION SHAFT BUSHING
45 555560247 tlrens—n OIL SEAL
46 $55560244 PR YL EEy SHEET PACKING
47 $55527174 9|7+ % b ax10 BOLT, SOCKET M4X10
48 $55560279 1 A—-FF—ryyiraq OPENER SETTING BRACKET
49 $55560286 1|#~-FF=—m7 OPENER ARM
50 $55560287 1|#-FF+-—m57r PIN
51 $55560276 tlect—7+ - OPENER, BC
52 555554839 1|k %74 RETAINING RING, E4
53 $55537269 2|e5a3x6 SCREW, M3X6
54 $56024101 1[He2R=%—=(03) .... t=0.3 |SPACER, 0.3 ... 0o\, t=0.3
54 $56024102 1|hez2x—4—(04) .... t=0.8 |SPACER, 0.4 ... ..o t=0.4
54 $$6024103 1|hez2x—4%—(05) .... t=0.5[SPACER, 0.5 .. .. ... . ... ... t=0.5
55 $55560239 1|h= HORIZONTAL HOOK
56 $55560240 1l£E BOBBIN
57 $55538124 2|7+ #a rexzs BOLT, SOCKET, M6X25
58 $55560252 1= rgrarsens— ECCENTRIC COLLAR
59 $55560245 1|heRIIH¥Hx WASHER
60 $55560273 1lzvras OIL WICK, 25
118-891-302

24



Q. % 7 &h - THRE{R / Vertical shaft and lower shaft mechanism

/ ArmwellenUndGreifermechanismus
/ Mécanisme de |’axe de bras et de |"axe du crochet rotarif

/ Mecanismo del eje del cangrejo y eje de la transmision superior

118-891-303

25



Q. Z 7 & T #EE{R / Vertical shaft and lower shaft mechanism
/ ArmwellenUndGreifermechanismus
/ Mécanisme de |'axe de bras et de I'axe du crochet rotarif
/Mecanismo del eje del cangrejo y eje de la transmisién superior

REF.NO. CODE Q'TY X of NAME OF PARTS RM
1 $55560328 e LOWER SHAFT BUSING, F
2 S07333001 IER QI VA g 2o OIL FEEDING PIPE, S
3 555560326 HESPPEI) OIL SEAL
4 555560368 HPEPEZEE I LOWER SHAFT BUSHING, B
5 $585560327 A1 —0 QILSEAL '
6 555560268 112824 LOWER SHAFT
7 $55560329 IVEREAE F 1] LOWER SHAFT COUPLING ASSY
7-1 556032903 1Mzu—-7 SLEEVE
8 555560332 2|7+ HYBX105 Y A -{BOLT, SOCKET M&6X10 S
9 $55537027 2|7+ VK IeX8K U A BOLT, SOCKET M6X85S
10 555560325 1|52¥48 LOWER SHAFT, B
" 144875001 75— PLUNGER
12 538268001 1|75 =2 PLUNGER SPRING
13 538442001 IEVES &2 SCREW, SM6.35X5
14 555560369 IRPE VN S eV ] BELT PULLEY ASSY, LOWER
15 555510615 1Maverii—-nix LOCK LEVER SPRING
16 555510616 Tave - LOCK LEVER
17 555510617 15V RACHET
18 $55510618 HesrvysLy CONNECTING LINK
19 555510620 1|70 PIN, COTTER _
20 $585510613 tlavorLi—s4 LOCK LEVER SHAFT
21 $55510614 1avsLn—nizss SHAFT, SPRING
23 $85527170 2|7+ 4K 35%6 BOLT, SOCKET {CP) M5X6
24 555510619 1MNZFTV iz SPRING
25 555560370 PR N L BELT SHAFT, LOWER
26 555537026 1|7+ +#HUsXs BOLT, SOCKET (CN) M5X8
27 555537185 1|7+ 9K 26X6 BOLT, SOCKET (CP) M6X6
118-891-303

26



R . #2:mEERIR / Lubrication / Schmierung / Lubrification / Lubricacion

118-891-350
27



R. #8E/BRIR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qQTY ELAq NAME OF PARTS RV
1 555560160 2|23 450 OIL WICK, 450
6 555560068 1F2-THaF TUBE GUIDE
7 555560064 T PFHENF3IXS BOLT, SOCKET M3X5
8 555560066 1ih"w LEATHER
9 555560064 17+ #i h3x5 BOLT, SOCKET M3X5
10 $55530025 1 eS¥FH2Hdr35 WASHER, PLAINL 3.5
11 §55560089 Txzoamss OIL PIPE
12 142274009 2|d4a+42 RUBBER CAP, 4.2
13 555560088 IR PR - e o O WICK SUPPORT
14 $55528563 1|7+ +5xs BOLT, SOCKET M5X8
17 555560030 2|23 7T PIN, SPRING 4
18 555560031 HIPAYV - §: S P00 SPONGE
19 555560029 11U xoaxs SCREW, FLAT M4X8
20 $55560033 1| AUESRELTIN FELT
21 588560006 1| 7—4A7Ti B FELT,B
22 555560005 1| F—L7ThbA FELT, A
23 555560040 2|2250 OILWICK, 250
24 555560093 HEZ— s 7250 OIL TUBE, 250
25 555560030 1232520 OiL WICK, 520
26 §55560035 1[E=—ss1 7520 OILTUBE, 520
27 555560036 112620 OIL WICK, 620
28 555560092 1€ ==Juit1 Fr60 OIL TUBE, 560
29 $55560087 WFPFodbiasF PIPE
30 514189100 12—+ 0 TERMINAL
31 555560366 1|E==use1 F150 OILTUBE, 230
32 142274009 1|dat82 RUBBER CAP, 4.2
33 555560118 1E=—nsr 7140 OILTUBE, 140
34 555560119 112220 OIL WICK, 220
35 SSSSEQ148 17T bh3x25 FELT, 3X25
36 S$SSA30022 Ner—gns3507 CABLE CLAMP
37 $55530078 HESYHRFas, WASHER, PLAIN M 4
38 555560105 1|UpFaseYd 17T b FELT, UD ADJUST. BARCKET
39 §55560104 117z rad4x FELT SUPPORT
40 $55583713¢6 2{EZasx10 SCREW, M5X10
41 $55590625 1|78 % ¥ H %25 WASHER, SPRING 2-5
42 555516287 eSHHEFams WASHER, PLAIN M 5
43 $55560091 1 E=—Jbs31 7380 OIL TUBE, 380
44 555560367 PANG KRGV Y-JOINT
45 $55S60377 1Bz =g Fa0 OIL TUBE, 40
46 $55560249 1\E=~aitr 7370 OILTUBE, 370
47 585560248 1|E=—ni1 7170 OILTUBE, 170
48 555560372 NosvoaARLY SPONGE, LOWER SHAFT
49 555554223 L ES: P SPONGE SUPPORT
50 $55553052 13 %% 2357x45 SCREW, SM3.57X4.5
51 538735001 INEE SN2 OIL FEEDING PIPE
52 555560356 HZI g —d114% PLATE, FILTER BRACKET
53 559560357 e 7 PIPE
54 $38247000 14722y SUB-TANK
55 $55560362 2[T4at RUBBER CAP
56 544995000 112z FELT
57 555560361 I =110y %2 PACKING
58 $55558040 2|v 2% T357%8 SCREW, SM3.57X8
59 555556603 2|3 # 2 ¥357X19 SCREW, SM3.57X19
60 $55560365 1|EF=— i1 Fasp OIL TUBE, 450
61 507876101 NFI-FR Y- TUBE CLIP
62 555530625 A PEPY 1% CUSHION CLAMP
63 555558040 1] % % 23578 SCREW, SM3.57X8
64 §55530025 1> H2 4135 WASHER, PLAIN L 3.5
65 555560374 b L ARV E NSV FASTENING BAND
66 $55560357 1|1 PIPE
118-891-350

28



S . %%R8{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

118-891-402
T . REE A BIR / Tension release mechanism / Spannugsverminderungsvorrichtung

/ Mécanisme de la lache de tension / Mecanismo relajador de tensién

118-891-404
29




S. k&M% / Bobbin winder mechanism / Spuler/Mécanisme du bobineur

/ Mecanismo del devanador de la canilla

REF.NO. CODE Q7Y Bl Ao NAME OF PARTS R

1 $25420051 | 1|®E>+4IR BOBBIN PRESSER, R

2 $25413101 | 1}EELAHTTH 43 BOBBIN PRESSER SHAFT ASSY

3 062400816 | 1|+ ~24xs SCREW, PAN M4X8

4 026040236 | 1|e5¥Hx3H%a WASHER, PLAIN 4

5 $25790001 T hexTo94503 B-WINDER SHAFT BRACKET ASSY
6 $55560222 | 1|1 rwsmrus BOBBIN WINDER SHAFT

7 048060342 | 1|+ x7E6 RETAINING RING, E6

8 $23651001 | 1|74k Sexehv x SET SCREW, SOCKET (FT) M6X6
9 $25417001 | 1|1 pw#stx SPRING

10 $25418101 | 1« bv*E K52 SPRING

11 $25409001 | 1)1 re& 4 BOBBIN WINDER SHAFT

12 S25410050 | 1|« rv%v = BOBBIN WINDER WHEEL

13 $25789000 | 1|Z 4729 RUBBER RING, 29

14 012400636 | 2|7+ & Saxs SET SCREW, SOCKET (FT) M4X6
15 $10174000 | 1{kauz3srrz DUST GUARD PLATE

16 $55560216 | 1|7+ % rsx3s BOLT, SOCKET M5X35

17 025080132 | 1|eS¥#xvTvs WASHER, PLAIN S 8

18 $SS$54135 | 1|1v 2+ v ks NUT, 1 M5

19 §25478001 | 1|x=z KNIFE

20 062680616 |  1(3~214.37-40%6 SCREW, PAN SM4.37-40X8

21 $S5535994 | 1|xFyL s PIN, SPRING

22 538736001 N rvxrbFasses BOBBIN WINDER TENSION ASSY
23 $55528147 | 1|77 4% 14x6 BOLT, SOCKET (CN) M4X6
118-891-402
T. %#% X B{% / Tension release mechanism/Spannungsverminderungsvorrichtung

/Mécanisme de ia lache de tension / Mecanismo relajador de tensién
REF.NO. CODE _ |qTy £l XA NAME OF PARTS R

1 555560150 | 1|1 rwnssn<ss THREAD FLOAT LEVER ASSY

1-1 $56015001 1 banvgns THREAD FLOAT LEVER

1-2 55560195 | 1|=— KaO—3Sex2s NEEDLE ROLLER, 6X25

3 $55531021 1(7 %1 bexis BOLT, SOCKET M6X16

4 $SSS60149 |  1|Lss—ruw s LEVER SETTING PLATE

5 $S5538042 | 2|43 % vax12 SCREW, FLAT M4X12

6 555560147 LIRS NE Pt THREAD FLOAT LEVER

7 $SSS60144 | 1|1 bunymF THREAD FLOAT PLATE

8 120263002 | 1[5~ 3437 SHOULDER SCREW, $M4.37

<-7058 > <For " -705" >

9 SSS560145 |  1|vL /o1 k SOLENOID

10 $55554835 1|+ %x7E3 RETAINING RING, E3

11 $55560146 | 1|vL /KUY c4 SOLENOID SETTING PLATE

12 $SSS37254 |  2[v 2 xaxs SCREW, M4X8

13 $55531207 | 2|eS¥HaFrzama WASHER, PLAIN M 4

14 555560151 TEz—Fa2-F120 TUBE, 120

15 $S$$30020 | 2({FyFvsRU-—F ADHESION SLEEVE

16 $SS$30021 | 2{¢vIrFa-J INSURATION TUBE

118-891-404

30




U . %tV ES{% (-705) / Thread trimmer mechanism (-705) / Fadenabschneideidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

®_

10
g
=

S 9

118-891-403

1



U . Y)Y Bk (-705) / Thread trimmer mechanism (-705) / Fadenabschneidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

REF.NO. CODE QTY B NAME OF PARTS R\VA
1 555560303 1as1 2294541 FIXED KNIFE SUPPORT BRACKET
2 555560302 1f1aFf22 FIXED KNIFE
3 555558031 21 A 23578 SCREW, SM3.57X8
4 555560304 IEER X P ZALE SPRING, THREAD HOLDING
5 555538031 2| A2 Y357x8 SCREW, SM3.57X8
6 §585527178 2|7+ HNL h5X25 BOLT, SOCKET M5X25
7 555516287 2|eSHARFLys WASHER, PLAIN M 5
8 §55560294 12 FARSy, DRIVING KNIFE SHAFT
9 $55560292 H 2 S i DRIVING KNIFE
10 555518349 2|7+ b 3x6 BOLT, SOCKET M3X6
i 555531111 2lesH¥HxFay3 WASHER, PLAINM 3
12 $21775001 2|tV b —73 SETSCREW COLLAR ASSY
13 $55560299 17 ES AR Fas s DRIVING KNIFE ARM ASSY, A
14 555527174 1|7+ # b axio BOLT, SOCKET M4X10
15 555560300 1o FoA A Fpy Xk DRIVING KNIFE ARM ASSY, B
16 5558531092 1|7+ K rax12 BOLT, SOCKET M4X12
17 555560293 17 E9AZL oY DRIVING KNIFE CONNECTION
18 555554835 2l ATE3 RETAINING RING, E3
19 555560305 1t rxUVL/F THREAD TRIMMER SOLENCID
20 555560306 1|/t R pYY TR SOLENOID SETTING PLATE
21 555531092 2|7 FHEILax12 BOLT, SOCKET M4Xx12
22 555531208 2|82 Hr2-4 WASHER, SPRING 2-4
23 855560151 1lE==nFa—-F120 TUBE, 120
24 $55528031 1|7+ #J b 6X14 BOLT, SOCKET M6X14
25 555528578 187 HR2-8 WASHER, SPRING 2-6
28 $55560298 1o Ry ARHFLT DRIVING KNIFE ARM
29 $55534008 1|7+ b axia BOLT, SOCKET M4X14
30 557814502 11A-5— ROLLER
31 552814503 1Noutep 274 RETAINING RING, EXTERNAL 4
32 555560307 11 k& URA THREAD TRIMMER CAM
33 555531092 3| PFENL X2 BOLT, SOCKET M4X12
34 §55535952 I T B TERMINAL BLOCK, ARM
35 5585535971 1o A% T25Xx12 SCREW, Mi2.5X12
36 555530022 117527 CLAMP
37 555558040 1|2 % %3357%8 SCREW, SM3.57X8
38 555530025 1H|es¥#24135 WASHER, PLAIN L 3.5
118-891-403

32



V. RERFRA% / Thread tension / Faderspannung / Tension du fill / Tensién del hilo

33

118-891-418




V. REA-FRER / Thread tension /Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE |QTY ErAq NAME OF PARTS RMVY
1 555560134 11753 n sy TENSION ADJUSTING STUD, 15T
2 $55520224 21 rranses TENSION DISC
3 $52022601 1|1 rxaysng TENSION SPRING
4 $55520225 1|Fams+y b NUT
5 555560133 11 1FFa051 D4 THREAD HOOK, 1ST
6 555560136 1lzansrassz TENSION PLATE ASSY
7 555560391 201 hFanm oy TENSION ADJUSTING STUD
8 556013502 1F30v181 b7 THREAD GUIDE
9 145446001 4lrrFassHs TENSION DISC
10 159805001 2|1 rFAILHSAHT TENSION DISC PRESSER
11 507490001 211 rFIH LN TENSION SPRING
12 149566109 2t rFamsru b TENSION NUT
13 555560138 EEN Vs THREAD HOOK
14 $55537288 2[5 224x5 SCREW, TRUSS M4X5
15 555510694 HIESNINNE S S F TENSION SPRING GUIDE ASSY
16 118319001 1> 429238 SCREW, SM2.38
17 555510792 14 rFasoHns TENSION ADJUSTING STUD, §
18 555510689 1|4 b b UKRZK TENSION SPRING
19 $55510697 IEESELDE DAY NUT
20 $55560141 11t ranxrs TENSION RELEASE PLATE
21 112712001 2|42 325357 SHOULDER SCREW, SM3.57
22 555560148 21 rangLEY SHOULDER PIN, TENSION RELEASE
23 $55560143 HERES R P PUSHER PIN, TENSION RELEASE
24 552022602 1|8% SPRING :
25 $55560142 1720+Y rma NUT, CAP M4
26 555554137 11924 ba NUT, 1 M4
27 $55510690 UEANYBET I STOPPER
28 062670512 1|+ ~2357-20%5 SCREW, PAN SM3.57-40X5
29 555560137 11 rFamoEmns - COLLAR, TENSION STUD
30 $55537229 1|7+ 78385 BOLT, SOCKET (CN) M4X5
3 $55534629 2| F5xa4xs SCREW, TRUSS M4X8
32 555531568 1114 k25U THREAD GUIDE, U
33 555534629 1|+ 5 x24x8 SCREW, TRUSS M4X8
34 $55560139 11 +#H4D THREAD GUIDE, D
35 555560140 2[435 % Usxs SCREW, FLAT M5X8
36 $558528206] 2|(v7urx STOPPER, TENSIO NUT
118-891-418

34



W. ¥ X1 v FEER (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interrupteur de genou (-705) / Mecanismo del conmutador de rodilla (-705)

1

m_ﬂmm‘

3

118-891-507
X . FEZ A v FEE{F (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung {-705)
/ Dispositif de commutateur manuei (-705) / Mecanismo de conmutacion manual (-705)

1-15

118-891-509

35



W.EH X 1 v FBHE (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interru

pteur de_g_;enou (-705) / Mecanismo del conmutador de rodilla (-705)

REF.NO. CODE QTY| Bt NAME OF PARTS R

1 SSSC60390 1 EHFRTYF23 KNEE SWITCH ASSY

1-1 142026003 1HeHFR(YFa7Ts KNEE SWITCH SHAFT

-2 142027001 He¥RIYFasTrasy KNEE SWITCH SHAFT BRACKET

1-3 100463001 1| ho &N k794 BOLT, $M7.94

1-4 114967001 e P72 by KNEE LIFTER PLATE STOPPER
1-5 110087001 1% 1595 BOLT, SM5.95

1-6 $07027001 1EF2LYF P YUY 5 K-LIFTER SWITCH SETTING PLATE
1-7 062401006 { 4|+ ~=4x10 SCREW, PAN M4X10

1-8 025040233 | 4|eS¥HzFzrma WASHER, PLAIN M 4

1-9 028040243 | 4[/sx¥H %24 WASHER, SPRING 2-4

1-10 021400164 | 4|*v r1o 24 [NUT, 1 M2

1-11 $55560390 1|24 vFa-Fsz SWITCH & CORD ASSY

1-11-1 556039001 HIY PRI YFH S FOOT SWITCH ASSY

1-11-2 220077001 17355 hr5—g14 PLUG COVER, #14

1-11-3 143522000 110> az08— NYLON CONNECTOR

1-12 149799000 | 1|15V 7s BEAD BAND, S

2 034422503 | 4{+%5E 7 %541x25 WOOD SCREW, FLAT M4.1X25
118-891-507
X.FEZ 1 v FBIE (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)
REF.NO. CODE |[ao1v B Ao NAME OF PARTS RN

1 §$SSCo0177 1| AAYF 43 SWITCH ASSY

1-1 555560177 NATYFHIN- SWITCH COVER

1-2 $55560175 3[arvs SWITCH, UB-15KKS1N

1-3 $55560176 | 2|z v# SWITCH, UB-15KKS1M

1-4 555560184 Sz LENS

1-5 556017001 1Av#Kg v —2aR PUSH BUTTON MARK, QR

1-6 $$6017002 EPE PRI PUSH BUTTON MARK, CD

1-7 $56017003 1|#vkarv—2BC PUSH BUTTON MARK, BC

1-8 556017004 AR arv—27HS PUSH BUTTON MARK, HS

1-9 556017005 UEPE T PE Y1 PUSH BUTTON, PC

1-10 $55560183 5% PUSHBUTTON

1-11 $5S560181 177 — % 21050 HARNESS, 1050

1-12 UB5054000 | 1|a3:%% 2xHp-8 CONNECTOR:XHP-8

1-13 L04230001 8|3 %4 FSXHODITPOS CONTACT:SXHO01TPO6

1-14 $55C60185 1A—22A% & HARNESS ASSY, A

1-15 $§5C60375 1{n—x28% 3 HARNESS ASSY, B

1-16 $55C60199 1fn—xz2cyz HARNESS ASSY, A

1-17 $55C60480 1|n=—%2D7 3 HARNESS ASSY, D

1-18 503815001 Hazxssx4y 76 CONNECTOR CAP, 6

1-19 153969000 R EPEETEEF NYLON CONNECTOR, 12P

1-20 555560374 R Y E- WA FASTENING BAND

1-21 555560178 121vFnr—14s SWITCH COVER PLATE

1-22 $55537288 | 2|+ 5 zaaxs SCREW, TRUSS M4X5

2 $55560204 | 2|7 #H ) b axe BOLT, SOCKET M4X6

3 $55530078 | 2|es¥HxFams WAGSHER, PLAIN M 4
118-891-509

36




Y . Z2[EBAfR (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression d"air (-705) / Mecanismo de la presion de aire (-705)

- 118-891-514
AA #IF U F1 T~ 2RE (-705) / Presser foot actuator mechanism (-705)

/ StoffdriickeruBstellvorrichtung (-705) / Mécanisme d’activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

118-891-517
37




Y . ZZEER3{R (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression d"air (-705) / Mecanismo de la presién de aire (-705)

REF.NO. CODE [q7y B XA NAME OF PARTS RIVE
1 $SSS60392 | 1|FLurndattuz SOLENOID VALVE SET, 4
1 SSSC60387 |  1|7>orinsas s SOLENOID VALVE ASSY, 4
1-1-1 $55560387 | T|rrv=siravz AIR MANIFOLD ASSY, 4
1-1-1-1 §56038701 | 4|7>unnd SOLENGCID VALVE
1-1-1-2 SS6038702 | 8| x x¥ax20 SCREW, M2X20
1-1-1-3 $56038703 | 4|#Hz4v b GASKET
1-1-1-4 $56038704 | 1|z 7v=HK—sKa AIR MANIFOLD, 4
1-1-1-5 $53072003 | 6|73 % PLUG
1-1-1-6 SS6038705 | 3|vxFa JOINT, A
1-1-1-7 $S6038706 | 2|vx7s JOINT, B
1-1-2 555560396 | 1[azs2azs CONNECTOR ASSY, 4
1-2 $56038712 | 2|z7v735- AIR MAFLER
1-3 509228000 | 1|14 1=V 7N NIPPLE
1-4 $09318101 Hre5sdL—-4 INTEGRATER
1-5 $S6038713 | 1|=v /s NIPPLE, B
1-6 $S6038714 |  1|F—nsin T BALL VALVE
1-7 556038715 1=vFrc NIPPLE, C
1-8 $S6038716 | 1{/5uFrUvEr 14 VALVE SETTING PLATE
1-9 SS6038717 | 4|3 x # Yax3s SCREW, M4X38
1-10 §55531208 | 4|/1avHaza WASHER, SPRING 2-4
1-11 $55531207 | 4|leS4¥HxFzva WASHER, PLAIN M 4
2 $51073424 | 2|4 2 4asx20 WOOD SCREW, M4.5X20
118-891-514
AA BRI 77 F 1 I — 2Bk (-705)/ Presser foot actuator mechanism (-705)
/ StoffdrickerfuBstellvorrichtung (-705) / Mécanisme d'activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)
REF.NO. CODE |qTy £ XA NAME OF PARTS RV
1 §55560172 | 1|vysa—vuz CYLINDER ASSY
1-1 $56017201 | 1|ov>a— CYLINDER
1-2 556017202 | 2|v%7 JOINT
2 $56017203 | 2|7+ +5x45 BOLT, SOCKET M5X45
3 $55560174 | 1[suse—Fvay SCREW
4 $55528070 | 1[3v23v ts NUT, 3M8
5 $55560169 | 2|z 7-%2—7870 AIR TUBE, 870
118-891-517

38



Z . B SAE{% / Accessories / Zubehdr / Accessoires / Accesorios

118-891-910
39



Z. fTE&REMR / Accessories / Zubehdr / Accessoires / Accesorios

OHREOHEMITET I LHBUET,

©® The details of included accessories are subject to change.

® Anderungen in der Aufstellung der Mitgelieferten Zubehéore sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

® Los detalles des accesorios incluidos pueden variar.

REF.NO. CODE QTY [ 3 4 NAME OF PARTS R
1 5$55551872 1lassvL2515 HEXGONALWRENCH, 1.5
2 $55570176 1|RsAasLF2 HEXGONAL WRENCH, 2
3 555511969 1|asAasL w525 HEXGONAL WRENCH, 2.5
4 555511487 11as2asL-¥3 HEXGONAL WRENCH, 3
5 $55515571 1MNasrsLe5a HEXGONALWRENCH, 4
6 $55551870 1ovyssLaFs HEXGONALWRENCH, 5
7 555558118 1 ESqi=L SCREW DRIVER, L
8 555558120 1NEST1R=—M SCREW DRIVER, M
9 555558121 H{ESri8—3 SCREW, DRIVER, §
10 555558180 1NZFZARS 18- SCREW DRIVER, +
11 555511885 2w HINGE
12 143910009 2ib T U Sa RUBBER CUSHION
13 555537373 2[a=>—-m48 CORNER SUPPORT, B
14 148890109 2|b Ty ddn HEAD CUSHION
15 555556055 6|7 ¥ NAIL
16 555510748 lxafizLes DOUBLE WRENCH
17 154702101 1t1asy OIL TANK
18 $55558125 1\ 77345 OILER
19 122991001 1|2J2erRy 7490 ACCESSORY BAG
20 555535254 WA baF8 13 COTTON STAND ASSY
<-0058 > <For " -005" >
21 534868101 1le¥PFo3 KNEE LIFTER ASSY
22 SSSC60386 IERES AP OIL PAN ASSY
22-1 555560386 R E R @A OIL PAN
22-2 S37060001 1| 7—25-% LABEL, GROUNDING
23 555515082 NEIF15—51 POLY OILER
24 555515081 6lrvaxy WOOD SCREW
25 145646422 113 onyppxaz NEEDLE ASSY, DPX17 (#22)
26 555560240 3{KE BOBBIN
<-7058 > <For " -705" >
27 555560302 1azssx2 FIXED KNIFE
28 555530625 Novearesses CUSHION CLAMP
29 555560374 b0 A AVE FARE S FASTENING BAND
30 100477000 1=v35 HEAD REST
<-705H > <For"-705" >
31 555560012 1Ha—khi- CORD COVER
118-891-910

40




Wa. E&E Sl / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

ELESA)L / Warning labels &8 /Name of Parts Size(mm) Code

AER
BBATHFET S,

é gy BIETESAIL - H 50X84 | S38350-001
WL EE it H,
ARTARETSL.

A CAUTION
hdoving parts

wj}“’%: Label, operation Eng. 52X84 | $38349-001

fthreading, changing bobbin
and nesdle, tleaning atc,

& REIY— 10X30 | $37058-001
Label, arrow

F=AR—=Y @12 S37060-001
Label, grounding

118-891-050



5251 / INDEX / VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$55A30022 |[R -36 28 555511031 |B -3 6 555528043 |B -17 6
$SSB34025 |E  -37 10 555511412 [E -30-3 10 B -25 6
555C60040 |C -3 8 555511426 |E -11 10 E -15 10
555C60177 |X -1 36 555511430 |E -39 10 355528058 |F -20 12
555C60185 | X -1-14 36 555511487 |z -4 40 L -38 20
555C60199 |X -1-16 36 555511885 |Z - 11 40 L -54 20
SSSC60217 [D -24 8 555511969 |Z -3 40 555528068 L -29 20
555C60358 |A -42 2 555515081 |2 -24 40 $55528070 |G - 31 14
555C60375 [ X -1-15 36 $55515082 |z -23 40 AA -4 38
555C60379 |E -40 10 555515087 |L -24 20 555528076 |D -20 8
555C60386 |2 -22 40 5558515571 [Z -5 40 D -23 8
SS5C60387 |Y - 1-1 38 555516287 |A -56 4 G -23 14
$55C60390 (W -1 36 R -42 28 555528138 |A -53 4
$55C60480 |X -1-17 36 u -7 32 555528147 IS -23 30
SSSSEQ148 |R  -35 28 555517047 [D -26 8 555528208 |E - 41 10
5555F0148 |D -29 8 555517059 |G -28 14 $55528563 |G - 15 14

L -23 20 555517095 |D -27 8 R -14 28

555581392 |G -7 14 H -2 16 555528578 [E -30-4 10
] 555551870 |z -6 40 555518028 |F -42 12 F -19 12
555551872 |z -1 40 G -21 14 N -10 22
555551917 |G -6 14 K -13 18 u -25 32
555552820 |V -36 34 L -17 20 555530020 [T -15 30
555553052 |R -50 28 L -44 20 $55530021 |T -16 30
$5§5554135 |Ss -18 30 L -48 20 555530022 |U -36 32
555554137 |V -26 34 P -15 24 355530025 |A -25 2
555554223 [R -49 28 P -17 24 R -10 28
555554835 {T -10 30 555518065 |F -22 12 R -64 28
U -18 32 N -13 22 Uu -38 32

585554839 |N -16 22 555518349 |G -32 14 555530046 |A -35 2
P .52 24 P -43 24 $55530066 [A -9 2

555556055 |z -15 40 U -10 32 ' B -6 6
$55556603 |R -59 28 555518420 |[F -5 12 G -13 14
555558031 |U -3 32 F -12 12 555530075 |A -44 2

u -5 32 P -37 24 $5S530078 {R -37 28 -

555558040 |A -24 2 555518607 |B -4 6 X -3 36
A -41 2 555519060 |E -22 10 555530203 J|E -30-2 10

R -58 28 555520161 |A -21 2 585530625 |R -62 28

R -63 28 555520218 A -20 2 Z -28 40

u -37 32 555520224 |V -2 34 555530715 {N - 15 22

555558047 |E -36 10 555520225 |V -4 34 555530750 |D -3 8
555558118 |z -7 40 5558527170 |G -1 14 555530804 |E -44 10
555558120 |Z -8 40 G -19 14 F -21 12
555558121 |Z -9 40 P -38 24 N -12 22
555558125 |Z -18 40 Q -23 26 555531021 |F -18 12
555558180 [z -10 40 §58827172 JA -10 2 T -3 30
555510566 |B -27 6 B -5 6 $55531092 |K -16 18
555510599 |A -54 4 B -1 6 U -16 32
555510613 |Q -20 26 B -20 6 u -1 32
555510614 |Q - 21 26 F -37 12 U -33 32
555510615 |Q -15 26 K -4 18 555531094 |E -23 10
555510616 |Q -16 26 L -36 20 L -15 20
555510617 {Q -17 26 555827174 (A - 11 2 L -19 20
555510618 |Q -18 26 G -26 14 L -27 20
555510619 |Q -24 26 M -4 22 L -40 20
555510620 |Q -19 26 P -47 24 L -56 20
555510689 |v -18 34 u -14 32 555831111 fU - 11 32
555510690 |V -27 34 558527177 |A -18 2 555531207 A -7 2
555510694 {V -15 34 D -16 8 A -12 2
585510697 |V -19 34 F -26 12 A -36 2
555510748 |Z - 16 40 555527178 |U -6 32 l -5 16
$55510792 |v -17 34 555528027 |8 -9 6 T -13 30
$55510812 |F -3 12 $55528031 |E -28 10 Y -1-1 38
' F_-10 12 U -24 32 555531208 |G -27 14

42




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
555531208 |U -22 32 S55560013 |B - 19 6 555560077 |E -9 10
Y -1-10 38 555560014 |B - 21 6 555560078 1K -14 18
585531568 |V -32 34 555560015 |B -2 6 555560079 |D -32 8
555534008 JU -29 32 $55560016 |C -3-5 8 K -40 18
§55534323 |E -32 10 585560017 |C -4 8 L -3 20
E -43 10 $55560018 {C -1 8 $55560080 |K -15 18
K -10 18 555560019 |C -3-8 8 555560081 |D -2 8
555534629 |V -3 34 555560020 |C -3-10 "8 G -2 14
v -33 34 §55560021 {C -3-11 8 K -1 18
555535034 |L -13 20 $55560022 |C  -3-1 8 L -1 20
N -9 22 $55560023 |C -3-2 8 L -2 20
P -30 24 $55560024 |C - 3-2-1 8 555560082 |K -2 18
555535254 |z - 20 40 555560026 |D -7 8 555560083 |[K -9 18
555535495 |A -58 4 $55560028 D -3 8 $55560084 |K - 11 18
555535952 U -34 32 $S5560029 |R -19 28 555560085 |K -42 18
$55535971 U -35 32 555860030 |R -17 28 555560086 |K -19 18
555535994 |S - 21 30 555560031 JR -18 28 K -41 18
555535999 |B -7 6 $55560032 |D -35 8 555560087 |R -29 28
B -14 6 555560033 |R -20 28 $55560088 |R -13 28
L -51 20 $55560034 |D -34 8 555560089 jR -11 28
$85537008 |F -43 12 555560035 |R -26 28 $55560090 JR -25 28
555537026 |Q -26 26 555560036 |R -27 28 $55560091 |R -43 28
555537027 |Q -9 26 $55560039 |D -15 8 555560092 |[R -28 28
555537028 |B -29 6 $55560040 |R -23 28 $55560093 JR -24 28
555537031 |[B -28 6 555560041 |C -3-3 8 555560094 [|K -38 18
555537046 [C -3-6 8 $55560042 |C -6 8 555560099 |K -3 18
555537047 |C -3-7 8 555560043 |D -1 8 555560100 |K -6 18
585537051 [C -3-12 8 555560044 |D -5 8 $55560101 |K -5 18
555537053 |C -39 8 555560048 |M -2 22 $55560102 |K -8 18
585537112 |D -6 8 555560049 |M -1-1 22 555560103 |G - 10 14
555537134 |C -34 8 S55560050 K -29 18 555560104 |R -39 28
555537136 | K -37 18 558560051 |M -3-1 22 $55560105 |R -38 28
R -40 28 $55560053 |E -16 10 555560106 |G -20 14
555537185 |Q -27 26 555560055 JE -5 10 K -12 18
555537210 jP -28 24 555560056 K -23 18 L -43 20
§55537229 |A -39 2 K -26 18 L -47 20
P -27 24 $S5560057 1K -18 18 §55560107 |G -8 14
vV -30 34 K -30 18 SSSS60109 |G - 12 14
555537254 |T -12 30 $55560058 | K -31 18 $55560113 |K -7 18
555537269 |P -53 24 K -35 18 $55860114 |G - 17 14
555537288 |{A -55 4 L -30 20 S85560115 {F  -41 12
vV -14 34 558560059 1K -21 18 G -18 14
X -1-22 36 K -24 18 $55560116 |C -2 8
555837373 |Z -13 40 K -27 18 c -5 8
555837509 [P -20 24 $55560060 |K -22 18 E -6 10
555537585 |C -3-13 8 555560061 |K -36 18 G -9 14
555538023 [A -40 2 555560062 |K -33 18 555560117 |G -25 14
555538042 |T -5 30 $85560063 |K -32 18 555560118 |R -33 28
555538124 |P -57 24 $55560064 1K -25 18 $55560119 |R -34 28
555538136 |J -1 16 K -28 18 SSSS60120 |G -1 14
555539159 {A -52-2-1. 4 R -7 28 $$8560121 |J -8 16
A -57 4 R -9 28 555560122 |G -24 14
555560002 |A -13 2 $55560065 |K -20 18 555560123 |J -6 16
355560003 |A -17 2 $55560066 |[R -8 28 $55560124 1) -2 16
355560004 |A -16 2 555560068 |R -6 28 555560125 |G -29 14
555560005 (R -22 28 555560069 JE -7 10 555560126 |G -3 14
$55560006 JR - 21 28 $55560070 |JE -8 10 565560127 |G -4 14
555560007 [B -1 6 $55560071 JE -20 10 555560128 |G -5 14
S55560008 |B -18 6 $55560072 |E  -21 10 $S5560129 |G -22 14
555560009 1B -10 6 SS5560073 |E - 18 10 555560130 jG -30 14
$55560010 |B -12 6 $55560074 |E -17 10 $55560131 |J -9 16
555560011 |B -8 6 555560075 |E -19 10 555560132 1)} -3 16
955560012 |Z - 31 40 555560076 JE -10 10 $55560133 [v -5 34

43




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
555560134 |V -1 34 §55560209 IN - 11 22 555560286 |P -49 24
555560136 |V -6 34 558560212 |F -32 12 555560287 |P -50 24
555560137 |v -29 34 $55560213 [F -30 12 555560288 |P -34 24
555560138 |V -13 34 555560214 |D -19 8 $55560290 |P -14 24
$55560139 |V -34 34 555560215 |D -22 8 555560291 |P -36 24
555560140 [V -35 34 555560216 [S - 16 30 555560292 {U -9 32
555560141 |V -20 34 555560218 |D -28 8 555560293 |U -17 32
555560142 |v -25 34 $55560219 |D -30 8 $55560294 U -8 32
555560143 |v -23 34 555560222 |S -6 30 555560295 |Pp -2 24
555560144 |T -7 30 555560223 |B - 13 6 555560298 |U -28 32
555560145 {T -9 30 555560224 |B -15 6 555560299 |U -13 32
§55560146 |T -1 30 555560225 |B -16 6 $55560300 U -15 32
555560147 [T -6 30 B -24 6 §55560302 |U -2 32
555560148 |V -22 34 555560226 |B - 22 6 Z -27 40
555560149 |T -4 30 555560228 |A -8 2 555560303 |U -1 32
555560150 |T -1 30 555560229 [A -5 2 555560304 U -4 32
$55560151 |T -14 30 555560230 |F -29 12 558560305 fU -19 32

U -23 32 555560231 |B -23 6 555560306 |U -20 32
555560155 JE -24 10 555560233 B -26-1 6 555560307 U - -32 32
555560156 |[E -12 10 555560234 |M -5 22 555560308 |L -16 20
555560157 |E -13 10 555560235 |M -6 22 . L -20 20
555560158 |E -14 10 555560236 |M -7 22 L -28 20
$55560159 |E -45 10 555560237 |M -8 22 L -41 20
555560160 |R -1 28 555560239 [P -55 24 L -57 20
555560161 |E -1 10 555560240 |P -56 24 555560309 M -9-1 22
555560162 |E -3 10 Z -26 40 555560310 L -14 20
555560163 {E -29 10 555560242 [P -1 24 555560311 |L -18 20
555560164 |E -33 10 $55560243 {P -6 24 555560312 L -22 20
585560165 |E - 31 10 P -26 24 555560313 L -9 20
555560166 |E -38 10 $55560244 [P -46 24 $55560314 L -42 20
$55560169 | AA -5 38 555560245 |P -59 24 $55560315 L -37 20
555560170 |E -34 10 555560246 |P - 41 24 L -53 20
§55560172 | AA -1 38 555560247 |P -45 24 555560316 L -12 20
555560174 [AA -3 38 555560248 |R -47 28 555560317 |L -26 20
$55560175 |X -1-2 36 $55560249 |R -46 28 5§55560318 L -32 20
555560176 [X -1-3 36 555560252 [P -58 24 555560319 |L -45 20
555560177 |X -1-1 36 555560253 |P -13 24 555560320 L -4 20
555560178 | X -1-21 36 565560256 |P -16 24 555560321 |L -5 20
$5556018t1 | X -1-11 36 $55560258 [P -19 24 $55560322 L -3 20
$55560183 |X -1-10 36 555560259 |Pp -7 24 $55560324 |L -6 20
555560184 IX -1-4 36 555560260 |P -40 24 L -7 20
555560186 |F -1 12 555560261 [P -44 24 555560325 |Q -10 26
$55560187 |F -8 12 $55560262 {P -8 24 $55560326 |Q -3 26
555560188 [F -35 12 P -18 24 555560327 |Q -5 26
555560189 |F -36 12 555560263 |P -9 24 555560328 [Q -1 26
$55560190 |F -38 12 §55560264 |P -24 24 $55560329 |Q -7 26
555560191 fF -17 12 $55560266 [P -25 24 555560331 |L -8 20
555560192 |F -15 12 555560267 |P -5 24 555560332 |Q -8 26
555560194 |F -39 12 P -23 24 $55560335 |L -50 20
555560195 |[F  -40 12 555560268 |Q -6 26 555560336 |L -52 20
T -1-2 30 555560269 |P -21 24 555560337 |L -35 20
$55560196 |F -44 12 $55560270 |P -22 24 555560338 JL -39 20
555560198 |F -16 12 $55560271 [P -29 24 L -55 20
$55560202 {N -7 22 $55560272 |P - 11 24 $55560339 L -34 20
$55560203 [H -1 16 $55560273 [P -60 24 555560340 |F -24 12
555560204 |A -6 2 555560276 |P -51 24 555560341 |[F -3 12
H -5 16 555560277 [P -10 24 555560342 |F -48 12
J -4 16 $55560278 |P -35 24 555560343 |L -33 20
L -25 20 555560279 [P -48 24 555560344 |F -33 12
X -2 36 555560280 |P -39 24 555560346 |F -25 12
§55560205 |N -6 22 §55560281 |P - 31 24 $55560347 [F -34 12
555560206 |N -8 22 §55560282 |P -32 24 555560348 [F -45 12
555560207 JN -1 22 555560285 |P - 12 24 | 585560349 |F  -47 12

44




CODE REF.NO. Page CODE REF.NOC. Page CODE REF.NO. Page
$55560350 [F -28 12 556012301 {J -6-1 16 $10174000 |S -15 30
555560351 |F -46 12 556012302 |} -6-2 16 $12718000 | K -39 18
555560356 |R -52 28 556012303 |F -15-3 12 L -10 20
585560357 |A -30 2 ]l -63 16 L. -46 20

A -47 2 N -63 22 514189100 |R -30 28
P -3 24 556012304 |J -7 16 516290001 [E -40-2 10
P -42 24 556012901 |G -2241 14 521775001 |U -12 32
R -53 28 556012902 |G -22-2 14 $23651001 |S -8 30
R -66 28 S56013502 {v -8 34 525409001 [S - 11 30
555560359 |A -43 2 SS6015001 |T - 1-1 30 525410050 [S -12 30
555560361 |R -57 28 $56015601 [E -12-1 10 525413101 |S -2 30
§55560362 |R -55 28 556015602 |[E -12-2 10 525417001 |5 -9 30
555560364 |A -49 4 $56017001 | X -1.5 36 525418101 |S -10 30
555560365 |R -60 28 $S6017002 |X -1-6 36 $25420051 ]S -1 30
555560366 |R - 31 28 556017003 |X -1-7 36 52547800t |S -19 30
555560367 |R -44 28 556017004 [ X -1-8 36 525789000 |S -13 30
555560368 |Q -4 26 556017005 | X -1-9 36 525790001 |S -5 30
558560369 |Q -14 26 556017201 | AA - 1-1 38 534868101 |Z -21 40
555560370 |Q -25 26 556017202 | AA - 1-2 38 537058001 fwa 41
555560371 [A -48 4 556017203 [AA -2 38 537060001 |Z -22-2 40
555560372 |R -48 28 556019201 |F - 1541 12 Wa 41
$55560373 |L - 21 20 556019202 |F -15-2 12 $38247000 |R -54 28
$55560374 {R -65 28 N -6 22 538268001 |Q -12 26
X -1-20 36 556020501 [N -6-1 22 538284001 |F -2 12
Z -29 40 $56022701 |A -2 2 F -9 12
555560377 |R -45 28 556022702 |A -3 2 538349001 |wa 41
$55560378 |E -30 10 556023801 |A -37 2 538350001 |Wa 41
555560379 |E - 40-1 10 556024101 [P -54 24 538442001 |Q -13 26
555560380 |E -27 10 556024102 |P -54 24 538735001 IR -51 28
555560381 {E -42 10 556024103 |{P -54 24 538736001 |S -22 30
$55560384 [A -1 2 556031002 |L -26-2 20 544995000 |R -56 28
555560385 |A -52 4 556031701 |L - 26-1 20 UB5054000 | X -1-12 36
555560386 |z -22-1 40 556032903 |[Q -7-1 26 U04230001 X -1-13 36
555560387 1Y -1-1-9 38 556037801 |E - 30-1 10 012400636 |S -14 30
555560390 |wW -1-11 36 556038501 A - 52-1 4 014760622 |E -26 10
555560391 |v -7 34 $56038502 |A -52-2 4 021400164 |W -1-10 36
555560392 |y -1 38 556038701 |Y -1-1-1-1 38 025040233 |w -1-8 36
555560396 |Y -1-1-2 38 556038702 |Y -1-1-1-2 38 025060332 |E -35 10
558560400 |M -1-2 22 556038703 |Y -1-1-1-3 38 025080132 |5 -17 30
555560401 [M - 1-3 22 556038704 |Y -1-1-1-4 38 025100132 |H -3 16
555560410 {M -3-2 22 $S6038705 |Y -1-1-1-6 38 026040236 {S -4 30
555560411 M -3-3 22 556038706 |Y -1-1-1-7 38 028040243 |W -1-9 36
555560420 |M -9-2 22 556038712 [Y -1-2 38 034422503 |W -2 36
555560500 |B -26-2 6 556038713 Y -1-5 38 048060342 |S -7 30
$55560501 |A -22 2 556038714 |[Y -1-6 38 062400816 [S -3 30
A -28 2 556038715 |Y -1-7 38 062401006 |W -1-7 36
558570176 |z -2 40 556038716 |Y -1-8 38 062401012 {M -10 22
555590625 ID -17 8 556038717 |Y -19 38 062670512 [V -28 34
F -23 12 556039001 W -1-11-1 36 062680616 |S -20 30
F -27 12 557021401 |A -38 2 081007070 |A -51 4
16 -14 14 S01304001 [N -4 22 100328001 jF -7 12
G -16 14 503815001 X -1-18 36 F -14 12
N -14 22 507027001 |W -1-6 36 100463001 {W -1-3 36
R -4 28 507333001 |D -24-1 8 100477000 jZ -30 40
555101520 JA -59 4 P -4 24 100511003 |H -9 16
552814502 U -30 32 Q -2 26 N -2 22
552814503 |[K -34 18 507374109 |H -7 16 104450109 K -17 18
u -31 32 507375001 |H -6 16 L -49 20
551073424 |y .2 38 507384001 |H -8 16 104821009 {A -34 2
552022601 |v -3 34 507480001 |V -1 34 105113001 JA -45 2
552022602 |V -24 34 507876101 |[R -61 28 105215001 A -46 2
553072003 |Y -1-1-1-5 38 509228000 |Y -1-3 38 110087001 1W -1-5 36
556002803 |D -4 8 509318101 JY -1-4 38 112712001 |V - 21 34

45



CODE REF.NOQ. Page CODE REF.NC. Page
114967001 W -1-4 36
116920001 |D -18 8

L -1 20
117936009 |A -19 2
118319001 |V -16 34
120263002 |T -8 30
122991001 |2 -19 40
140063001 fA -31 2

A -33 2
140518001 JA -50 4
140553102 |D -8 8
142026003 |W - 1-1 36
142027001 |W -1-2 36
142274009 |P -33 24

R -12 28

R -32 28
142374100 |A -29 2
142743009 |A -27 2
142746002 [F -4 12

F -1 12
143522000 |W -1-11-3 36
143910009 |Z -12 40
144875001 1Q -11 26
145446001 vV -9 34
145502001 1F -6 12

F -13 12
145646022 |D -33 8
145646422 |Z -25 40
146539000 |[E -4 10
146581001 |E -25 10
147504201 [H -4 16
148197000 JE -2 10
148890109 |z -14 40
149094001 IN -3 22
149095001 [N -5 22
149566109 |V -12 34
149799000 |W -1-12 36
150607009 |A -4 2
151594001 1D -9 8
153132000 JA -32 2
153969000 | X -1-19 36
154702101 |2 -17 40
159150009 A -14 2

A -26 2
159805001 |V -10 34
220077001 |W -1-11-2 36

46









IN—Y Ty
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

JoU-LEHIEd
BROTHER INDUSTRIES,LTD. _
T467 BEEMHMBKARITE1E1E  TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprimé au Japon / Impreso en Japén

118-891
$95891-001
1998.05 HD



